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1 GENERAL INFORMATION

APPLICANT

ADDRESS

REGULATION(S)

MODEL NUMBER

SERIAL NUMBER

KIND OF EQUIPMENT

TESTED DATE

RECEIPT DATE OF SAMPLE

REPORT FILE NUMBER

TEST SITE
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: MELCO Inc.

: High-Tech Center 15 Shibata Hondori 4-chome,

Minami-ku, Nagoya-shi, Aichi 457-8520 Japan
TEL . 81-52-619-7752
FAX : 81-52-619-7754

: FCC Part15 Subpart C, Section 15.247
: WLI-PCM-L11GP

: 01UT43418446

: 11M Wirdless LAN Card

: November 22, 29 and 30, 2001

: November 10, 2001

: 22DE0021-YW

: A-PEX Yokowa N0.3 Open Test Sites

A-pex International Co., Ltd.

YOKOWA LAB.
108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone:
Facsimile:

int +81 596 39 1485
int +81 596 39 0232
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1.1 Tested M ethodology

The measurement was performed according to the proceduresin ANSI C63.4(1992).

1.2 Test Facility

The open area site measurement facilities used to collect the radiated data are located at 108, Y okowa-cho, |se-shi, Mie-ken,
516-1106 Japan.

These sites have been fully described in reports submitted to the FCC office.

No.1 and No.3 test site has filed to the FCC on September 12, 2000 as humber: 90412 and is accepted by Industry Canada
on May 01, 2001 as number 1C2973-3.

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: int +81 596 39 1485

Facsimile: int +81 596 39 0232



2 PRODUCT DESCRIPTION
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MELCO Inc., Moddl WLI-PCM-L11GP (referred to asthe EUT in this report) isa 11M Wireless LAN Card.

The specification is as following :

LAN Module
Frequency characteristies : 2412MHz through 2462MHz
No. of channels/ channel spacing : 11 channels/ 5SMHz channel spacing
Modulation : DSSS: Direct sequence spread spectrum.(IEEE 802.11b)
Antennatype : lambda/4 slot antenna (Integral)
Antenna Gain : 0.5dBi (Peak)
I/F : PCMCIA-bus
Power supply : DC5.0v
*FccPart15.31(e)

The host device WLI-PCM-L11GP provide the LAN Module with stable power supply(DC:5.0V), and

the LAN Module complies power supply regulation.

*FecPart15.203 Antenna requirement

Wireless LAN Module and its antenna comply with this requirement since they are built in host device
WLI-PCM-L11GP when they are put up for sale and they are used with a particular antenna connector.

2.1 Test System Details

Model FCCID

Description

(1) MELCO Inc. FDI-09101727-0

M/N: WLI-PCM-L11GP
S/N: 01UT43418446

(2) DELL DOC
M/N: PPL
S/N: 0006692D
*FecPart15 Subpart B Class B Digital Device

(3) DELL DOC
M/N: ADP-70EB
S/N: 0004983D

*FecPart15 Subpart B Class B Digital Device

11M Wireless LAN Card

Notebook PC

AC Adapter

A-pex International Co., Ltd.

YOKOWA LAB.
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3 SYSTEM TEST CONFIGURATION

3.1 Justification

The system was configured in typical fashion (as a customer would normally use it) for testing.
Test mode : Transmitting mode
Performed the test about channels 1(low), 7(mid) and 11(high) among 11 channels of all
Carrier frequencies.

Receiving mode

3.2 Configuration of Tested System

&)

(1)EUT

\ . , (3)

Wooden table
2

m : Ferrite Core 9

— AC 120V/60Hz “—

* Cabling was taken into consideration and test data was taken under worst case conditions.

List of cables used

No.| Name Length (m) Shield Remark
1 | AC Power Cable 1.85 N Polyvinyl chloride
2 | DC Power Cable 1.8 N Polyvinyl chloride

A-pex International Co., Ltd.
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4 M easurement Uncertainty

n Emission T
The measurement uncertainty (with a 95% confidence level) for this test was +2.0dB.

The datalisted in this test report has enough margin, more than 2.0dB.

Radi Emission T

The measurement uncertainty (with a 95% confidence level) for thistest using Biconical antennais +4.4dB.
The measurement uncertainty (with a 95% confidence level) for thistest using Logperiodic antennais +4.8dB.
The measurement uncertainty (with a 95% confidence level) for this test using Horn antennais +5.8dB.

The datalisted in this test report has enough margin, more than site margin.

A-pex International Co., Ltd.
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STEST EQUIPMENT USED
Name Manufacturer Model Control No. Calibrated Until
Pre Amplifier Hewlett Packard 8447D AF-01 March 30, 2002
Pre Amplifier Hewlett Packard 8449B AF-04 November 3, 2002
Attenuator Anritsu MP721B AT-06 March 30, 2002
Attenuator Weinschel 2 AT-15 May 1, 2002
Highpass Filter Tokimec HPF-2.4 HF-04 August 30, 2002
Biconical Antenna Schwarzbeck BBA9106 BA-03 April 30, 2002
Logperiodic Antenna Schwarzbeck UKLP9140-A LA-06 April 30, 2002
LISN Rohde & Schwarz ESH3-725 LS04 November 5, 2002
Horn Antenna AH System, Inc SAS-200/571 HA-01 May 19, 2002
Horn Antenna Schwarzbeck BBHA9170 HA-03 November 22, 2003
Spectrum Analyzer Hewlett packard 8567A SA-04 March 30, 2002
Spectrum Analyzer Advantest R3271 SA-05 January 31, 2002
Test Receiver Rohde & Schwarz ESVS30 TR-02 April 11, 2002
Test Receiver Rohde & Schwarz ESHS10 TR-05 August 23, 2002
Power Sensor Hewlett packard ECP-E18A PS-01 May 28, 2002
Power Meter Hewlett packard EPM-442A PM-01 May 28, 2002

All measurement equipment is traceable to national standards.

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
int +81 596 39 1485
int +81 596 39 0232

Telephone:
Facsimile:
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6 SUMMARY OF TESTS
6.1 815.207 Conducted Emissions

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting planeThe rear of EUT, including peripherals aligned
and flushes with rear of tabletop.All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. 1/0 cables and AC cables that were connected to the peripherals were bundled in center. They were folded back
and forth forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane. Each EUT
current-carrying power lead, except the ground (safety) lead, was individually connected through a LI1SN to the input
power source.All unused 50 Ohm connectors of the LISN were resistively terminated in 50 Ohm when not connected to
the measuring equipment.

The AC Mains Terminal Continuous disturbance V oltage has been measured with the EUT on a shielded room.

The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements have been performed with a CISPR quasi-peak detector(IF BW 10kHz) .

(Measurement range : 450kHz to 30OMHZz)

Test data : APPENDIX Alto A5
Photographs of test setup : Page 13(1)

Test result . Pass

Test instruments : LS04, SA-04, TR-05

6.2 § 15.247(a)(2) 6dB Bandwidth

Test Procedure
The minimum 6dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

1. 2412MHz(Low) : 6.7143MHz > 500kHz
2. 2437MHz(Mid) : 6.4286MHz > 500kHz
3. 2462MHz(High) : 6.4286MHz > 500kHz

Test data : APPENDIX A6to A8
Test result : Pass
Test instruments  : SA-05

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
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6.3 § 15.247(b) M aximum Peak Out Put Power

Radiated : Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

1/0O cables that were connected to the peripherals were bundled in center. They were folded back and forth forming a
bundle 30cm to 40cm long and were hanged 40cm height to the ground plane. Test was made with the antenna
positioned in both the horizontal and vertical planes of polarization. The measurement antenna was varied in height
above the conducting ground plane to obtain the maximum signal strength.

The Radiated Electric Field Strength intensity has been measured on an open test site with a ground plane and at a
distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization.

Test data : APPENDIX A9to A15
Photographs of test setup : Pagel4(2)

Test result . Pass

Test instruments : SA-05, HA-01, AF-04

Conducted :Test Procedure
The Maximum Peak Output power was measured with a power meter connected to the antenna port.
* Antenna Gain dose not exceed 6dBi.

Test data : APPENDIX A16
Test result : Pass
Test instruments  : PS-01, PM-01, SA-05

A-pex International Co., Ltd.
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6.4 § 15.247(c) Out of Band Emissions(Radiated)

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

1/0O cables that were connected to the peripherals were bundled in center. They were folded back and forth forming a
bundle 30cm to 40cm long and were hanged 40cm height to the ground plane. Test was made with the antenna
positioned in both the horizontal and vertical planes of polarization. The measurement antenna was varied in height
above the conducting ground plane to obtain the maximum signal strength.

The Radiated Electric Field Strength intensity has been measured on an open test site with a ground plane and at a
distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization.

Radiated Spurious emissions
In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is
operating, the radio frequency power that is produced by the intentional radiator confirmed 20dB below that
in the 100kHz bandwidth within the band that contains the highest level of the desired power, based on a
radiated measurement. The result was also satisfied the general limits specified in Sec.15.209(a).
Measurement range : 30MHz to 1000MHz CISPR QP Detector, |F BW 120kHz

: 1GHz to 26GHz PK and AV Detector

Test data : APPENDIX A17 to A20(30 -1000M Hz)
: APPENDIX A21to A23(1 - 26GH2z)
: APPENDI X A24 to A32(Restricted Band Edges:2.3900GHz, 2.4835GH2z)
Photographs of test setup : Pagel5(3)
Test result . Pass
Test instruments : AF-01, AF-04, BA-03, LA-06, HA-01, HA-03, SA-04, SA-05, TR-06

6.5 § 15.247(c) Out of Band Emissions(Conducted)

Test Procedure
The Out of Band Emissions(Conducted) was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX A33to A44
Test result : Pass
Test instruments  : SA-05
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6.6 § 15.247(d) Power Density(Conducted)

Test Procedure
The Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDI X A45to A48
Test result : Pass
Test instruments  : SA-05

6.7 §15.247(e) Processing Gain Reguirement

Test data : See attached test report No. 011734, Rev. B
Processing Gain Additional Info. PDF
Processing Gain Test Data. PDF
Processing Gain Test Report. PDF
Test result . Pass

A-pex International Co., Ltd.
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Photographs of test setup(1)
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Photogr aphs of test setup(2)
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Photogr aphs of test setup(3)
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APPENDIX

Test Data

1. Conducted Emission (6.1)

2. 6dB Bandwidth (6.2)

3. Maximum peak output power (6.3)

4. Out of band emissions(Radiated) (6.4)
5. Out of band emissions(Conducted) (6.5)
6. Power density (6.6)
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Alto A5
A6to A8
A9to A16
Al7to A32
A33to Ad44
A45to A48

A-pex International Co., Ltd.

YOKOWA LAB.
108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone:
Facsimile:

int +81 596 39 1485
int +81 596 39 0232



DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.3 OPEN TEST SITE

Report No.: 22DE0021-YW

GALGULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

i
1
i
t
H

H

Page: A 1

Applicant . MELGO Inc.

Kind of Equipment : 1IM Wireless LAN Card

Mode! No. . WL|-PCM-L11GP

Serial No. - 01UT43418446

Power » AC120V/60Hz

Node : Transmitting (Ch7:2442MHz)

gemarks : 5?3359505?1—09101727—0 o
ate 8 > W// //

Phase : Single Phase /ﬁZ;E%; 4/;}1' e
Temperature : 24 °C Engineer . Makoto Kosaka

Humidity 3 %

Regulation : FGG Part15, 207

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AV QP AV QP AV
EMHZ] [dBuV] [dBuv] (d¢B] [dB] [dB} [dBuV] [dBuv] [dB]

1. 0.4875 34.8 - 33.6 - 0.1 0.1 0.0 350 - 48,0 0.0 13.0 -
2. 0.5492 37.3 -  3b.9 - 0.1 0.1 0.0 37.5 - 43.0 0.0 10.5 -
3. 03,7923 31.1 - 30.9 - 0.1 0.1 0.0 31.3 - 48,0 0.0 16.7 -
4. 1.6454 32.1 - 319 - 0.1 0.1 0.0 32.3 - 480 0.0 15.7 -
5. 2.2657 33.1 - 330 - 0.2 0.2 0.0 33.5 - 48.80 0.0 14.5 -
8. 5.2450 32.1 - 31.2 - 0.3 0.2 0.0 32.6 - 48.0 0.0 15.4 -
7. 12.9314 28.5 - 28,7 - 0.6 0.3 0.0 29.6 - 48.0 0.0 18.4 -
8. 17.7680 30.5 - 29.1 - 0.8 0.4 0.0 31.7 - 48.0 0.0 16.3 -
9. 23,3276 26.0 - 24,1 - 0.9 0.4 0.0 27.3 - 48.0 0.0 20.7 -

1
H
i




DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA No.3 OPEN TEST SITE

Report No. :

22DEQO21-YW

Applicant : MELCO Inc.
Kind of Equipment : 11M Wireiess LAN Card
Model No. : WLI-PCW-L11GP
Serial No. 1 01UT43418446
Power > AC120V/60Hz
Mode : Transmitting (Ch1:2412MHz)
Remarks > FCC ID: FDI-091061727-0 o
Date > 11/30/2001 s ”;ZI’f,/ﬁiyf
Phase : Sinﬁée Phase i e
Temperature ;24 Engineer : Makoto Kosaka
Humidity 131 %
Regulation 1 : FGC Part15, 207
Regulation 2 : FCG Part15. 207
Emission Level [dB V] PHASE :N
10 Note. PeJk ho) d &tel [JatL & uncorrected
60
50
40
30
20
10
O 0.4 1 10 30

Emisgion Level [dB V)

Frequency [MHz)
PHASE:L1

70

Note. PeJk hold c#:tal datL

s uncorrected

60

50

] W

30

20

i

10

0 o045

Frequency [MHz]

10 30
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DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 _(_)PEN TEST SITE
Report No.: 22DE0021-YW

30

Applicant : MELGO Inc.
Kind of Equipment : 1IN Wireless LAN Card
Mode| No. : WLI-PCM-L11GP
Serial No. T 01UT43418446
Power : AC120V/60Hz
Node : Transmitting (Ch7:24428Hz2)
Remarks - FCC ID: FDI-09101727-0
Date : 11/30/2001
Phase : Single Phase
Temperature 1 24 %;
Humidity 31 %
Regulation 1 : FCC Part15. 207
Regulation 2 > FCC Part15. 207
Emission Level [dBguV] PHASE :N
70 Note. PeJk ho)d thJ dat}a § uncorrected
60
50
40
30 )
20
10
O ¢.45 1 10
Frequency [MHz]
Emission Level [dBuV] PHASE : L1
70 Note. PeJk held JatJ. datL s uncorrected
60
50
©
nl YW hg
30 i
20
10
0 .45 1 . 10

Frequency [MHz)

Page: A 3
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DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO,, LTD.

YOKOWA No.3 OPEN TEST SITE
Report No.: 22DE00O21-YW

Applicant © MELCO Inc.
Kind of Equipment : 11M Wireless LAN Card
Modei No. © WLI1-PCM-L11GP
Serial No. : 01UT43418446
Power  AC120V/60Hz
Node : Transmitting (Chil:2462MHz)
geq:iarks : 5??3(])%051131—09101727-0 —
ate : T
Phase : Sin%;e Phase _ _,/1;2%;,,432;;;§g¢émaﬁhw,
Temperature 24 Engineer : Makoto Kosaka
Humidity 3 %
Regulation 1 : FCC Part15. 207
Regulation 2 > FCC Part15. 207
Emission Leve! [dBuV] PHASE:N
70 Note. PeJk hold Aatal datL s uncorrected
60
50
40 4 o o
I

20

SR y
e | .

10

0 545

Frequency [MHz]

Emission Level [dBuV] PHASE:L1

30

70

Note. PeJk hojd t‘ataj. datL § uncorrected

60

50

30

20

10

0 .45

Frequency [MHz]
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Applicant

DATA OF CONDUCTION TEST CHART

. MELCO [nc.
Kind of Equipment :

118 Wireless LAN Card

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22DE0021-YW

30

Model No. : WLI-PCM-L11GP
Serial No. 1 01UT43418446
Power T AGCT20V/60H2
Node : Receiving
geTarks : fg?séeéog?l—09101727—0 o
Phase : Single Phase r’ZEE%; ,faf;;;éggﬂﬁfwax;mem
Temperature 124 Engineer : Makoto Kosaka
Humidity 131 %
Regulation 1 : FGC Part15. 207
Regulation 2 : FGC Part1b. 207
Emigsion Leve! [dBuV] PHASE:N
70 t Note. PeJk hold Jat [ datL IS uncorrected
60 |
E
VVVVV E
50 '
i
40
30 _
i
[
20 §
10 | | | i
| | l
1] ] e N .
0 .45 1 10
Frequency [MHz]
Emission Level [dBuVi PHASE: L1
70 Note. PeJk hold Jata} qatL is uncorrected
60 i
1
50 a
40
30
20
10
0 045 1 10

Frequency [WHz]

AbS

Page:

30




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0 MAKER A MAKER
15.247(a)(2)6dB Bandwidth/Chl:2412MHz/Page .A6 2.4157 GHz -6.7143 MHz
REF 107 dBuV ATT 10 dB 94.63 dBuV .12 dBuV

5dB/

1 AA(MAMVWMUHV/J /\ AAA/\/\]\'\'AJ\ A

I
e

A
\

I
| y
J

START 2.402000GHz STOP 2.422000GHz
RBW 100kHz VBW 100kHz SWP 100ms




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0 MAKER A MAKER
15.247(a)(2)6dB Bandwidth/Ch7:2442MHz/Page . A7 2.4452 GHz ~6.4286 MHz
REF 107 dBuV ATT 10 dB 95.38 dBuV -.13 dBuV

5dB/

I [\,\(\/\ NVW\,JH/\WWN\AV\/\ (s

P N AR ™
s i

—
~J
=

START 2.432000GHz STOP 2.452000GHz
RBW 100kHz VBW 100kHz SWP 100ms



MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER A MAKER
15.247(a)(2)6dB Bandwidth/Chl11:2462MHz/Page.A8 2.4452 GHz -6.4286 MHz
REF 107 dBuV ATT 10 dB 95.38 dBuVv -.13 dBuVv

5dB/

mﬂ./\m ,.'N\ﬂ‘hl\ﬂﬂMf j\ " M[Lq./\ Iy 4

IV T TV"U\J"W " Vﬂr
WW 1 Mﬂv
N 0

| 'y
) I
e

START 2.452000GHz STOP 2.472000GHz
RBW 100kHz VBW 100kHz SWP 100ms




Peak Out Put Power (Radiated)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

COMPANY :MELCO Inc. REPORT NO - 22DE0021-YW
EQUIPMENT : 11M Wireless LAN Card REGULATION : Fcc Part15SubpartC 247(b)(1)
MODEL - WLI-PCM-L11GP TEST DISTANCE :3m

SIN : 01UT43418446 DATE : 2001/11/29

FCCID : FDI-09101727-0 Temp./Humi. : 21deg.C/57%

POWER : AC120V/60Hz

Mode : Transmitting % M

ENGINEER : Makoto Kosaka
PK DETECT(S/A : RBW 1MHz and VBW 1MHz)

Ch FREQ | A READING | Al El E Limit Result
HOR | VER | Factor | HOR | VER | HOR | VER | 1w [ HOR | VER
[GHZ] [dBUV] [dB] [dBuV/m] [V/m] [mW] [MW]

Low(chl)| 24120 | 78.6 | 71.6 | 36.6 | 115.2 | 108.2 | 0.5774 | 0.2570| 1000.0 100.0 | 19.8

Mid(ch7)| 2.4420 | 77.9 71.5 36.6 | 1145 | 108.1 | 0.5297 | 0.2541 [ 1000.0( 84.2 194

High(chll] 2.2462 | 769 | 716 | 36.8 | 113.7 | 108.4 | 0.4831| 0.2639| 1000.0f 70.0 | 20.9

Sample Calculation :
All Factor = ANT Factor + Cable Loss
Low (2412MHz): ANT Factor (31.4dB) + Cable L0ss(5.2dB)
Low (2442MHz): ANT Factor (31.4dB) + Cable Loss(5.2dB)
Low (2462MHz): ANT Factor (31.5dB) + Cable Loss(5.3dB)
RESULT = (E*d)*(30*G)

El: S/A Reading + All Factor

E : Converted to V/m

d: Test distance(3.0m)

G : Numeric Antenna Gain (1.00)




MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(b) (1)Peak Output Power/Chl(Hor)/Page.Al0 2.4110 GHz
REF 85 dBuV ATT 10 dB 78.63 dBuVv
5dB/
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MELCO/Model :WLI1-PCM-L11GP/FCC ID:FDI-09101727-0 MAKER
15.247(b) (1)Peak Output Power/Chl(Ver)/Page.All 2.4109 GHz
REF 75 dBuV ATT 10 dB 71.63 dBuVv
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MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(b) (1)Peak Output Power/Ch7(Hor)/Page.Al2 2.4409 GHz
REF 85 dBuV ATT 10 dB 77.88 dBuVv
5dB/
/ N
START 2.432000GHz STOP 2.452000GHz

RBW 1MHz VBW 1MHz SWP 100ms
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MELCO/Model :WLI-PCM-L11GP/FCC
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MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(b) (1)Peak Output Power/Chll(Hor)/Page.Al4 2.4609 GHz
REF 85 dBuV ATT 10 dB 76.88 dBuVv
5dB/
/ﬁ/ v\\\
/ N
START 2.452000GHz STOP 2.472000GHz

RBW 1MHz VBW 1MHz SWP 100ms



MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(b) (1)Peak Output Power/Chll(Ver)/Page.Al5 2.4610 GHz
REF 75 dBuV ATT 10 dB 71.63 dBuVv
5dB/ M/“H/“vujzm\/ﬁwwwa“w
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START 2.452000GHz STOP 2.472000GHz
RBW 1MHz VBW 1MHz SWP 100ms



Peak Out Put Power (Conducted)

COMPANY :MELCO Inc.
EQUIPMENT : 11M Wireless LAN Card

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

REPORT NO - 22DE0021-YW
REGULATION  : FCC Part15SubpartC 247(b)(1)

MODEL : WLI-PCM-L11GP TEST DISTANCE : 3m
SN : 01UT43418446 DATE : 2001/11/22
FCCID : FDI-09101727-0 Temp./Humi. : 22deg.C/34%
POWER : AC120V/60Hz
Mode : Transmitting % M
ENGINEER : Makoto Kosaka
Ch FREQ PIM ATTEN. | RESULT | convert Limit Margin
Reading aw)
[GHZ] [dBm] [dB] [dBm] [mW] [dBm] [dB]
Low (chl)| 2412 5.1 10.0 151 32.4 30.0 14.9
Mid (ch7) | 2.442 5.1 10.0 151 32.4 30.0 14.9
[High (ch1l) 2.462 5.0 10.0 15.0 31.6 30.0 15.0

P=P/M Reading + ATTEN.

P. Al16



DATA OF SUPURIOUS EMISSIONS30MHz to 1000M Hz)

COMPANY

EQUIPMENT :

MODEL

SN
FCCI

D

POWER

Mode

: MELCO Inc.
11M Wireless LAN Card

: WLI-PCM-L11GP

: 01UT43418446

: FDI-09101727-0

: AC120V/60Hz

: Transmitting (chl: 2412MHz)

QP DETECT (Test Receiver: BW 120kHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

REPORT NO : 22DE0021-YW

REGULATION : Fcc Part15SubpartC 247 / 209(Q)
TEST DISTANCE : 3m

DATE : 2001/11/29

Temp./Humi. : 21deg.C/53%

ENGINEER : Makoto Kosaka

No.] FREQ | READING | ANT JATTENCABLE AMP| RESULT | LIMIT | MARGIN
HOR | VER | Factor LosS | GAIN| HOR | VER HOR [ VER
[MHZ] [dBuV] [dB] | [dB] | [dB] [ [dB] | [dBuv/m] JldBuv/m]| [dB] | [dB]
1] 33000 235 | 277 | 169 60 | 10 | 281 ] 193 | 235 | 400 | 207 | 165
2| 56160 | 256 | 358 | 88 | 59 | 14 | 281 | 136 | 238 | 400 | 264 | 162
3| 65770 | 317 | 402 | 66 | 59 | 15 | 279 | 178 | 263 | 400 | 222 | 137
4| 98300 | 335 | 327 | 97 | 59 | 19 | 279 | 231 | 223 | 435 | 204 | 212
5| 132500 | 268 | 265 | 138 | 59 | 22 | 278 | 209 | 206 | 435 | 226 | 229
6| 200000| 370 | 366 | 164 | 59 | 28 | 278 | 343 | 339 | 435 | 92 | 96
7 | 240010 | 352 | 287 | 166 | 59 | 31 | 277 | 331 | 266 | 460 | 129 | 194
8| 259300 333 | 206 | 171 | 59 | 32 | 27.7| 318 | 281 | 460 | 142 | 179
9| 294300 226 | 225 | 190 | 58 | 35 | 276 | 233 | 232 | 460 | 227 | 228
10| 331000 | 423 | 311 | 146 | 58 | 37 | 276 | 388 | 276 | 460 | 72 | 184
REMARKS

ANTENNA TY PE: 30-300MHz Biconical / 300-1000MHz Logperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

P. Al17



DATA OF SUPURIOUS EMISSIONS30MHz to 1000M Hz)

COMPANY

EQUIPMENT :

MODEL

SN
FCCI

D

POWER

Mode

: MELCO Inc.
11M Wireless LAN Card

: WLI-PCM-L11GP

: 01UT43418446

: FDI-09101727-0

: AC120V/60Hz

: Transmitting (ch7: 2442MHz)

QP DETECT (Test Receiver: BW 120kHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

REPORT NO : 22DE0021-YW

REGULATION : Fcc Part15SubpartC 247 / 209(a)
TEST DISTANCE : 3m

DATE : 2001/11/29

Temp./Humi. : 21deg.C/53%

ENGINEER : Makoto Kosaka

No.] FREQ | READING | ANT JATTENCABLH AMP| RESULT | LIMIT | MARGIN
HOR | VER | Factor LosS | GAIN| HOR | VER HOR [ VER
[MHZ] [dBuV] [dB] | [dB] | [dB] [ [dB] | [dBuv/m] _JldBuv/m]| [dB] | [dB]
1] 33000 235 | 277 | 169 60 | 10 | 281 ] 193 | 235 | 400 | 20.7 | 165
2| 56160 | 256 | 358 | 88 | 59 | 14 | 281 | 136 | 238 | 400 | 264 | 162
3| 65770 | 317 | 307 | 66 | 59 | 15 | 279 | 178 | 258 | 400 | 222 | 142
4| 98300 | 335 | 327 | 97 | 59 | 19 | 279| 231 | 223 | 435 | 204 | 212
5| 132500 | 268 | 265 | 138 | 59 | 22 | 278 | 209 | 206 | 435 | 226 | 229
6| 200000| 3905 | 373 | 164 | 59 | 28 | 278 | 368 | 346 | 435 | 67 | 89
7 | 240010 | 337 | 285 | 166 | 59 | 31 | 27.7 | 316 | 264 | 460 | 144 | 196
8259300 333 | 201 | 171 | 59 | 32 | 277 | 318 | 276 | 460 | 142 | 184
9294300 231 | 230 | 190 | 58 | 35 | 276 | 238 | 237 | 460 | 222 | 223
10| 331000 | 425 | 312 | 146 | 58 | 37 | 276 | 390 | 277 | 460 | 7.0 | 183
REMARKS

ANTENNA TY PE: 30-300MHz Biconical / 300-1000MHz Logperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS30MHz to 1000M Hz)

COMPANY

EQUIPMENT :

MODEL

SN
FCCI

D

POWER

Mode

: MELCO Inc.
11M Wireless LAN Card

: WLI-PCM-L11GP

: 01UT43418446

: FDI-09101727-0

: AC120V/60Hz

: Transmitting (ch1l: 2462MHz)

QP DETECT (Test Receiver: BW 120kHz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

REPORT NO : 22DE0021-YW

REGULATION : Fcc Part15SubpartC 247 / 209(a)
TEST DISTANCE : 3m

DATE : 2001/11/29

Temp./Humi. : 21deg.C/53%

ENGINEER : Makoto Kosaka

No.] FREQ | READING | ANT JATTENCABLH AMP| RESULT | LIMIT | MARGIN
HOR | VER | Factor LosS | GAIN| HOR | VER HOR [ VER
[MHZ] [dBuV] [dB] | [dB] | [dB] [ [dB] | [dBuv/m] _JldBuv/m]| [dB] | [dB]
1] 33000 235 | 273 | 169 60 | 10 | 281 ] 193 | 231 | 400 | 207 | 169
2| 56160 | 256 | 354 | 88 | 59 | 14 | 281 | 136 | 234 | 400 | 264 | 166
3| 65770 | 282 | 309 | 66 | 59 | 15 | 279 | 143 | 260 | 400 | 257 | 140
4| 98300 | 325 | 327 | 97 | 59 | 19 | 279 | 221 | 223 | 435 | 214 | 212
5| 132500 | 268 | 265 | 138 | 59 | 22 | 278 | 209 | 206 | 435 | 226 | 229
6| 200000| 342 | 363 | 164 | 59 | 28 | 278 | 315 | 336 | 435 | 120 | 99
7 | 240010 | 336 | 267 | 166 | 59 | 31 | 277 | 315 | 246 | 460 | 145 | 214
8| 259300 322 | 201 | 171 | 59 | 32 | 277 | 307 | 276 | 460 | 153 | 184
9| 294300 226 | 230 | 190 | 58 | 35 | 276 | 233 | 237 | 460 | 227 | 223
10| 331000 | 419 | 308 | 146 | 58 | 37 | 276 | 384 | 273 | 460 | 76 | 187
REMARKS

ANTENNA TY PE: 30-300MHz Biconical / 300-1000MHz Logperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS30MHz to 1000M Hz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

COMPANY : MELCOInc. REPORT NO : 22DEQ021-YW
EQUIPMENT : 11M Wireless LAN Card REGULATION : Fcc Part15SubpartC 247 / 209(a)
MODEL : WLI-PCM-L11GP TEST DISTANCE : 3m
SN : 01UT43418446 DATE : 2001/11/29
FCCID : FDI-09101727-0 Temp./Humi. : 21deg.C/53%
POWER : AC120V/60Hz
Mode : Receiving % M
ENGINEER : Makoto Kosaka
QP DETECT (Test Receiver: BW 120kH?z)
No.| FREQ READING ANT |ATTENCABLH AMP RESULT LIMIT MARGIN
HOR | VER | Factor LOSS | GAIN|] HOR | VER HOR | VER
[MHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dBuv/m] [[dBuv/m] [dB] | [dB]
1| 98.300 33.2 33.3 9.7 59 1.9 27.9 22.8 22.9 43.5 20.7 20.6
2| 137.780 | 30.1 25.1 14.0 59 2.2 27.8 24.4 194 43.5 19.1 24.1
3 | 200.000 | 37.2 34.7 16.4 59 2.8 27.8 34.5 32.0 43.5 9.0 115
4 | 240.600 | 36.5 30.0 16.6 59 3.1 27.7 34.4 27.9 46.0 11.6 18.1
6 | 300.700 | 32.3 27.9 14.2 58 35 27.6 28.2 23.8 46.0 17.8 22.2
7 | 331.000 | 42.6 30.1 14.6 5.8 3.7 27.6 39.1 26.6 46.0 6.9 194
REMARKS

ANTENNA TY PE: 30-300MHz Biconical / 300-1000MHz Logperiodic
CALCULATION(30MHz to 1000MHz) : READING + ANT Factor + ATTEN + Cable Loss- AMP Gain
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(1GHz to 26GHZz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

COMPANY :MELCOInc. REPORT NO 1 22DEQ0021-YW
EQUIPMENT : 11IM WirelessLAN Card REGULATION : Fcc Part15SubpartC 247 / 209
MODEL : WLI-PCM-L11GP TEST DISTANCE : 3mand 0.5m
SIN : 01UT43418446 DATE : 2001/11/29
FCCID : FDI1-09101727-0 Temp./Humi. : 20deg.C/57%
POWER : AC120V/60Hz
Mode : Transmitting (chl: 2412MHz) % M
ENGINEER : Makoto Kosaka
PK DETECT(SA : RBW 1IMHz and VBW 1MH2)
No.| FREQ |S/A READING| ANT | AMP CABLH H-PassATTEN RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS| Filter HOR VER AV HOR VER
[GHZ] |[dBuV] [dBuV]| [dB] | [dB] | [dB] | [dB] | [dB] |[dBuV/m] [dBuV/m]|[dBuV/m]| [dB] @ [dB]
Test distance 3meters
1 |1.40710| 413 @ 412 | 267 | 349 | 4.0 0.0 0.0 37.1 37.0 74.0 369 37.0
2 [2.39000| 46.8 436 | 31.3 | 345 | 5.0 0.0 0.0 48.6 454 74.0 254 286
3 (4.82486| 415 412 | 354 | 345 | 7.7 1.0 0.0 51.1 50.8 74.0 229 232
4 (723682 40.1 410 | 39.1 | 348 | 94 0.5 0.0 54.3 55.2 74.0 19.7 | 188
5 /9.64882| 431 430 | 39.2| 350 | 109 | 05 0.0 58.7 58.6 74.0 153 | 154
Test distance 0.5meters
6 (12.06082 45.6 456 | 435 | 344 | 7.8 0.5 0.0 63.0 63.0 89.5 265 265
7 (1447283 452 @ 452 | 422 | 331 | 88 0.6 0.0 63.7 63.7 89.5 258 2538
8 [16.88484] 50.1 @ 50.1 | 385 | 334 | 95 0.5 0.0 65.2 65.2 89.5 243 243
9 [19.29685 519 511 | 380 | 334 | 103 | 11 0.0 67.9 67.1 89.5 216 224
10 |21.70885 51.8 | 528 | 38.1 | 33.0 | 10.7 | 05 0.0 68.1 69.1 89.5 214 204
11 {24.12085] 545 | 538 | 396 | 33.2 | 123 | 0.7 0.0 73.9 73.2 89.5 156 | 16.3
AV DETECT(S/A : RBW 1IMHz and VBW 10Hz)
No.| FREQ |S/A READING| ANT | AMP CABLH H-PassATTEN RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS| Filter HOR VER AV HOR VER
[GHZ] |[dBuV] [dBuV]| [dB] | [dB] | [dB] | [dB] | [dB] |[dBuV/m] [dBuV/m]|[dBuV/m]| [dB] @ [dB]
Test distance 3meters
11.40710| 295 @ 301 | 26.7 | 349 | 4.0 0.0 0.0 25.3 259 54.0 287 281
2 (239000 36.1 327 | 31.3 | 345 | 50 0.0 0.0 379 345 54.0 16.1 | 195
3 (4.82486| 29.0 286 | 354 | 345 | 7.7 1.0 0.0 38.6 38.2 54.0 154 | 158
4 (723682 282 281 | 39.1 | 348 | 94 0.5 0.0 24 423 54.0 116 | 117
5 (9.64882| 317 312 | 39.2| 350 | 109 | 05 0.0 47.3 46.8 54.0 6.7 7.2
Test distance 0.5meters
6 (1206082 349 349 | 435 | 344 | 78 0.5 0.0 52.3 52.3 69.5 172 | 172
7 (1447283 345 @ 345 | 422 | 331 | 88 0.6 0.0 53.0 53.0 69.5 165 | 165
8 (16.88484] 39.1 @ 39.1 | 385 | 334 | 95 0.5 0.0 54.2 54.2 69.5 153 | 153
9 [19.29685 404 408 | 380 | 334 | 103 | 11 0.0 56.4 56.8 69.5 13.1 | 127
10 |21.70885 40.3 | 40.1 | 38.1 | 33.0| 10.7 | 05 0.0 56.6 56.4 69.5 129 | 131
11 (24.12085) 42.7 | 425 | 396 | 33.2 | 123 | 0.7 0.0 62.1 61.9 69.5 7.4 7.6
Sample Calculation :

RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN).
Test Distance 0.5m : 0.5m Limite = 3m Limit +20log(3/0.5)
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(1GHz to 26GHZz)

A-PEX INTERNATIONAL CO., LTD.

YOKOWA NO.3 OPEN SITE

COMPANY :MELCOInc. REPORT NO : 22DE0021-YW
EQUIPMENT : 11M Wireless LAN Card REGULATION : Fcc Part15SubpartC 247 / 209
MODEL :WLI-PCM-L11GP TEST DISTANCE : 3mand 0.5m

SN : 01UT43418446 DATE : 2001/11/29

FCCID : FDI1-09101727-0 Temp./Humi. : 20deg.C/57%

POWER : AC120V/60Hz

Mode : Transmitting (ch7: 2442MHz)

. LT

ENGINEER : Makoto Kosaka

PK DETECT(S/A : RBW 1IMHz and VBW 1MH?Z)

No.| FREQ |S/A READING| ANT | AMP ICABLH H-PassATTEN RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS| Filter HOR VER AV HOR ' VER
[GHZ] |[dBuV] [dBuV]| [dB] | [dB] | [dB] | [dB] | [dB] |[dBuV/m] [dBuV/m]|[dBuV/m]| [dB] @ [dB]
Test distance 3meters
1 (1.40710| 415 412 | 26.7 | 349 | 4.0 0.0 0.0 37.3 37.0 74.0 36.7 37.0
2 14.88400| 41.1 412 | 357 | 345 | 7.7 1.0 0.0 51.0 51.1 74.0 23.0 229
3 |7.32600| 40.2 @ 404 | 39.2 | 348 | 94 0.5 0.0 54.5 54.7 74.0 195 | 193
4 [9.76800( 435 432 | 392 | 350 | 109 | 05 0.0 59.1 58.8 74.0 149 | 152
Test distance 0.5meters
5 |12.21000 45.6 455 | 434 | 343 | 7.9 0.5 0.0 63.1 63.0 89.5 264 265
6 (14.652000 452 458 | 426 | 33.1 | 89 0.6 0.0 64.2 64.8 89.5 253 247
7 |17.09400 50.1 @ 50.1 | 381 | 332 | 9.6 0.5 0.0 65.1 65.1 89.5 244 | 24.4
8 (19536000 519 511 | 380 | 334 | 103 | 11 0.0 67.9 67.1 89.5 216 @ 224
9 [21.97800 51.8 528 | 382 | 330 | 106 | 05 0.0 68.1 69.1 89.5 214 204
10 (24.42000 545 | 538 | 395 | 332 | 122 | 0.7 0.0 73.7 73.0 89.5 158 | 165
AV DETECT(S/A : RBW 1IMHz and VBW 10Hz)
No.| FREQ |S/A READING| ANT | AMP ICABLH H-PassATTEN RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS| Filter HOR VER AV HOR ' VER
[GHZ] |[dBuV] [dBuV]| [dB] | [dB] | [dB] | [dB] | [dB] |[dBuV/m] [dBuV/m]|[dBuV/m]| [dB] @ [dB]
Test distance 3meters
11.40710| 296 @ 301 | 26.7 | 349 | 4.0 0.0 0.0 25.4 259 54.0 286 281
2 (488400 29.0 285 | 357 | 345 | 7.7 1.0 0.0 389 38.4 54.0 151 | 156
3 |7.32600| 282 281 | 39.2 | 348 | 94 0.5 0.0 425 42.4 54.0 115 116
4 [9.76800( 31.7 311 | 392 | 350 | 109 | 05 0.0 47.3 46.7 54.0 6.7 7.3
Test distance 0.5meters
5 (12.210000 349 349 | 434 | 343 | 79 0.5 0.0 52.4 52.4 69.5 171 171
6 (14.652000 345 345 | 426 | 331 | 89 0.6 0.0 53.5 53.5 69.5 16.0 | 16.0
7 |17.09400 39.1 39.1 | 381 | 332 | 9.6 0.5 0.0 54.1 54.1 69.5 154 | 154
8 [19.536000 40.4 408 | 380 | 334 | 103 | 11 0.0 56.4 56.8 69.5 13.1 | 127
9 (21.97800 40.3 @ 40.1 | 382 | 330 | 106 | 05 0.0 56.6 56.4 69.5 129 | 131
10 |24.420000 42.7 | 425 | 395 | 33.2 | 122 | 0.7 0.0 61.9 61.7 69.5 7.6 7.8

Sample Calculation :

RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN).
Test Distance 0.5m : 0.5m Limite = 3m Limit +20log(3/0.5)

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS

EMISSIONS(1GHz to 26GHZz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

COMPANY :MELCOInc. REPORT NO 1 22DEQ0021-YW
EQUIPMENT : 11IM WirelessLAN Card REGULATION : Fcc Part15SubpartC 247 / 209
MODEL : WLI-PCM-L11GP TEST DISTANCE : 3mand 0.5m
SIN : 01UT43418446 DATE : 2001/11/29
FCCID : FDI1-09101727-0 Temp./Humi. : 20deg.C/57%
POWER : AC120V/60Hz
Mode : Transmitting (ch11: 2462MHz) % M
ENGINEER : Makoto Kosaka
PK DETECT(SA : RBW 1IMHz and VBW 1MH2)
No.| FREQ |S/A READING| ANT | AMP ICABLH H-PassATTEN RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS| Filter HOR VER PK HOR VER
[GHZ] |[dBuV] [dBuV]| [dB] | [dB] | [dB] | [dB] | [dB] |[dBuV/m] [dBuV/m]|[dBuV/m]| [dB] @ [dB]
Test distance 3meters
1 |1.40710| 415 412 | 267 | 349 | 4.0 0.0 0.0 37.3 37.0 74.0 36.7 37.0
2 |248350| 465 458 | 31.3 | 345 | 5.3 0.5 0.0 49.1 484 74.0 249 256
3 14.92421| 41.1 412 | 3568 | 345 | 7.7 1.0 0.0 51.1 51.2 74.0 229 22.8
4 (738654 402 404 | 39.2 | 349 | 94 0.5 0.0 54.4 54.6 74.0 196 | 194
5 19.84830| 435 432 | 39.2 | 349 | 109 | 05 0.0 59.2 58.9 74.0 148 | 151
Test distance 0.5meters
6 (12.31000 453 456 | 43.3 | 342 | 80 0.5 0.0 62.9 63.2 89.5 266 26.3
7 (14772000 452 @455 | 429 | 330 | 89 0.6 0.0 64.6 64.9 89.5 249 246
8 [17.234000 50.1 50.1 | 380 | 331 | 9.7 0.5 0.0 65.2 65.2 89.5 243 243
9 [19.696000 519 511 | 380 | 334 | 103 | 11 0.0 67.9 67.1 89.5 216 224
10 {22.15800| 51.8 | 528 | 384 | 33.0 | 106 | 05 0.0 68.3 69.3 89.5 212 202
11 {24.62000 545 | 538 | 39.4 | 332 | 122 | 0.7 0.0 73.6 729 89.5 159 | 16.6
AV DETECT(S/A : RBW 1IMHz and VBW 10Hz)
No.| FREQ |S/A READING| ANT | AMP CABLH H-PassATTEN RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS| Filter HOR VER AV HOR VER
[GHZ] |[dBuV] [dBuV]| [dB] | [dB] | [dB] | [dB] | [dB] |[dBuV/m] [dBuV/m]|[dBuV/m]| [dB] @ [dB]
Test distance 3meters
1 1.40710| 298 299 | 26.7 | 349 | 4.0 0.0 0.0 25.6 25.7 54.0 284 283
2 (248350 36.0 348 | 31.3| 345 | 53 0.5 0.0 38.6 374 54.0 154 | 16.6
3 (492421| 291 286 | 358 | 345 | 7.7 1.0 0.0 39.1 38.6 54.0 149 | 154
4 (738654 282 285 | 392 | 349 | 94 0.5 0.0 424 27 54.0 116 | 113
5 19.84830| 31.6 312 | 39.2 | 349 | 109 | 05 0.0 47.3 46.9 54.0 6.7 7.1
Test distance 0.5meters
6 (12.310000 349 345 | 433 | 342 | 80 0.5 0.0 52.5 52.1 69.5 170 | 174
7 (14772000 345 345 | 429 | 330 | 89 0.6 0.0 53.9 53.9 69.5 156 | 156
8 (17.234000 39.1 393 | 380 | 331 | 9.7 0.5 0.0 54.2 54.4 69.5 153 | 151
9 [19.696000 404 410 | 380 | 334 | 103 | 11 0.0 56.4 57.0 69.5 13.1 | 125
10 {22.15800| 40.3 | 40.1 | 384 | 33.0| 106 | 05 0.0 56.8 56.6 69.5 127 | 129
11 (24.62000 426 | 425 | 394 | 332 | 122 | 0.7 0.0 61.7 61.6 69.5 7.8 7.9
Sample Calculation :

RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN).
Test Distance 0.5m : 0.5m Limite = 3m Limit +20log(3/0.5)
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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Restricted Band Edges(Radiated)

A-PEX INTERNATIONAL CO,, LTD.

YOKOWA NO.30OPEN SITE
COMPANY :MELCOInc. REPORT NO : 22DEO021-YW
EQUIPMENT : 11M WirelessLAN Card REGULATION : Fce Part15SubpartC 247/ 209
MODEL : WLI-PCM-L11GP TEST DISTANCE : 3m
SN 1 01UT43418446 DATE : 20011122
FCCID : FDI-09101727-0 Temp./Humi. : 19deg.C/40%
POWER : AC120V/60Hz
Mode : Transmitting % M
ENGINEER  : Makoto Kosska
PK DETECT(SA : RBW 1IMHz and VBW 1MHZ)
No. FREQ S/A READING ANT | AMP [CABLE|ATTEN RESULT Limit MARGIN
HOR VER Factor | GAIN | LOSS HOR VER PK HOR VER
[GHZ] [dBuV] | [dBuV] | [dB] | [dB] [dB] [dB] | [dBuv/m] | [dBuV/m] | [dBuv/m] | [dB] [dB]
Chl 2.3900 46.9 43.6 313 345 29 0.0 46.6 433 74.0 274 30.7
Chll 24835 46.5 45.8 316 | 345 3.0 0.0 46.6 45.9 74.0 274 282
AV DETECT(S/A : RBW 1MHz and VBW 10H2)
No. FREQ S/A READING ANT | AMP | CABLE|ATTEN RESULT Limit MARGIN
HOR VER Factor | GAIN | LOSS HOR VER AV HOR VER
[GHZ] [dBuV] | [dBuV] | [dB] | [dB] [dB] [dB] | [dBuV/m] | [dBuV/m] | [dBuv/m] | [dB] [dB]
Chl 2.3900 36.1 328 313 345 29 0.0 358 325 540 182 216
Ch11l 2.4835 36.0 348 316 | 345 3.0 0.0 36.1 34.9 54.0 179 19.2
Sample Calculation :

RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS+ ATTEN

*1: 2412MHz Transmitting
2 : 2462MHz Transmitting
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MELCO/Model :WLI-PCM-L11GP/FCC ID:FDI-09101727-0 MAKER

15.247(c)BandEdges/Chl(Hor:PK)/Page.A25 2.3900 GHz

REF 70 dBuV ATT 10 dB 46.88 dBuv
5dB/
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START 2.385000GHz STOP 2.395000GHz

RBW 1MHz VBW 1MHz SWP 50ms



MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(c)BandEdges/Chl(Ver:PK)/Page.A26 2.3900 GHz
REF 70 dBuV ATT 10 dB 43.63 dBuv
5dB/
‘ A'Am M
MW\/
Lol YYSTSE AR st
START 2.385000GHz STOP 2.395000GHz

RBW 1MHz VBW 1MHz SWP 50ms



MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(c)BandEdges/Chl11(Hor:PK)/Page.A27 2.4835 GHz
REF 70 dBuV ATT 10 dB 46.50 dBuv
5dB/
WMMMMMﬂW%\m\W
ML"‘%
NMNWMMMA%WWW%MMNMANmeVAWAWWMmmwwWAMVVWmMNVWdWMM
START 2.478500GHz STOP 2.488500GHz

RBW 1MHz VBW 1MHz SWP 50ms



MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(c)BandEdges/Chl1(Ver:PK)/Page.A28 2.4835 GHz
REF 70 dBuV ATT 10 dB 45.75 dBuv
5dB/
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MMMMMM“AM A b, MMMW
T LARAR AR KV oA A ARRI |
START 2.478500GHz STOP 2.488500GHz

RBW 1MHz VBW 1MHz SWP 50ms



MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(c)BandEdges/Chl(Hor:AV)/Page.A29 2.3900 GHz
REF 70 dBuV ATT 10 dB 36.13 dBuVv
5dB/
/fw/
/ ///
/_,_,_W\N/'”
START 2.385000GHz STOP 2.395000GHz

RBW 1MHz VBW 10Hz SWP 2s



MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(c)BandEdges/Chl(Ver:AV)/Page.A30 2.3900 GHz
REF 70 dBuV ATT 10 dB 32.75 dBuv
5dB/
/// i
wff“w’H/J
START 2.385000GHz STOP 2.395000GHz

RBW 1MHz VBW 10Hz SWP 2s



5dB/

START 2.478500GHz

MELCO/Model :WLI1-PCM-L11GP/FCC ID:FDI-09101727-0 MAKER
15.247(c)BandEdges/Chl11(Hor:AV)/Page.A31 2.4835 GHz
REF 70 dBuV ATT 10 dB 36.00 dBuVv

STOP 2.488500GHz
RBW 1MHz VBW 10Hz SWP 2s



5dB/

START 2.478500GHz

MELCO/Model :WLI-PCM-L11GP/FCC

ID:FDI-09101727-0

15.247(c)BandEdges/Chl1(Ver:AV)/Page.A32 2.4835 GHz
REF 70 dBuV ATT 10 dB 34.75 dBuVv
‘\\\Lmﬁ\wk\\
M P 7 MM"H\
VWV SNee——————] HM
STOP 2.488500GHz
RBW 1MHz VBW 10Hz SWP 2s




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0
15.247(c)/0ut of Band/Ch1(30-1000MHz)/Page.A33

REF 107 dBuV ATT 10 dB
10dB/
MI s Il {WAMJAAWAM T T T | TN |
WU AMN v v WWVWWWWWWWWWW
START 30.00MHz STOP 1.000000GHz

RBW 100kHz VBW 100kHz SWP 500ms




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0
15.247(c)/0ut of Band/Ch1(1-3GHz)/+ ATT10dB/Page.A34

REF 107 dBuV ATT 10 dB
10dB/
(Wh W ! \\
%kLA&AﬁMW HAM‘VMJM$MAWwwwWM NwﬂwNJWNM LW%“WWmAMwwwaJXWNMMMWmﬁmw
START 1.000000GHZ STOP 3.000000GHzZ

RBW 100kHz VBW 100kHz SWP 2s




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0
15.247(c)/0ut of Band/Ch1(3-10GHz)/Page.A35

REF 107 dBuV ATT 10 dB
10dB/
¢q@w%ﬂdWNANMMWWWPWWMJLMWNMW¢NWWMMAMWMWMMM$NWW¢MAMWW(MWWMMWMN%AMMWNMMWMH%
START 3.000000GHz STOP 10.000000GHz

RBW 100kHz VBW 100kHz SWP 2s




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0
15.247(c)/0ut of Band/Ch1(10-26GHz)/Page.A36

REF 107 dBuV ATT 10 dB
10dB/
. ™ e N A R
MWMMWWW
START 10.000000GHz STOP 26.000000GHz

RBW 100kHz VBW 100kHz SWP 5s




MELCO/Model :WLI-PCM-L11GP/FCC

ID:FDI-09101727-0

15.247(c)/0ut of Band/Ch7(30-1000MHz)/Page.A37

10dB/

START 30.00MHz

REF 107 dBuV ATT 10 dB
nhﬁl _ g fh AT

STOP 1.000000GHz
RBW 100KHz VBII 100kHz SWP 500ms




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0
15.247(c)/0ut of Band/Ch7(1-3GHz)/+ ATT10dB/Page.A38

REF 107 dBuV ATT 10 dB
10dB/
|
MﬂJbJJN& WvﬁdﬂwwwaWMubvwwWNmwMWMdWwwMMWKMMWMMMNwJWwN &%MWv»W“wWWMd\”WWMWWMM
START 1.000000GHz STOP 3.000000GHz

RBW 100kHz VBW 100kHz SWP 2s




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0
15.247(c)/0ut of Band/Ch7(3-10GHz)/Page.A39

REF 107 dBuV ATT 10 dB
10dB/
[OEE) O P VJLﬂrmwwuVWMMWWWWMWMWMWWVMMmNMNNwAA
i, e AU AN
START 3.000000GHz STOP 10.000000GHz

RBW 100kHz VBW 100kHz SWP 2s




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0
15.247(c)/0ut of Band/Ch7(10-26GHz)/Page.A40

REF 107 dBuV ATT 10 dB
10dB/
A Vet A0 i W "‘V‘W\IMW\M MMNWW
START 10.000000GHz STOP 26.000000GHz

RBW 100kHz VBW 100kHz SWP 5s




MELCO/Model :WLI-PCM-L11GP/FCC

ID:FDI-09101727-0

15.247(c)/0ut of Band/Ch11(30-1000MHz)/Page.A4l

10dB/

START 30.00MHz

REF 107 dBuV ATT 10 dB
) | . AT || VWI\MW
LA iy
L O M ke
STOP 1.000000GHz
RBW 100kHz VBW 100kHz SWP 500ms




MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0

15.247(c)/0ut of Band/Ch11(1-3GHz)/+ATT10dB/Page.A42

REF 107 dBuV

ATT 10 dB

10dB/
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e,

START 1.000000GHz
RBW 100kHz

VBW 100kHz

STOP 3.000000GHz
SWP 2s




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0
15.247(c)/0ut of Band/Ch11(3-10GHz)/Page.A43

REF 107 dBuV ATT 10 dB
10dB/
START 3.000000GHz STOP 10.000000GHz

RBW 100kHz VBW 100kHz SWP 2s




MELCO/Model :WL1-PCM-L11GP/FCC 1D:FDI-09101727-0
15.247(c)/0ut of Band/Ch11(10-26GHz)/Page.Ad4

REF 107 dBuV ATT 10 dB
10dB/
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START 10.000000GHz STOP 26.000000GHz

RBW 100kHz VBW 100kHz SWP 5s




Power Density(Conducted)

COMPANY :MELCO Inc.
EQUIPMENT : 11M Wireless LAN Card

MODEL : WLI-PCM-L11GP
SN : 01UT43418446
FCCID : FDI-09101727-0
POWER : AC120V/60Hz
Mode : Transmitting

Testedon : Antennaconnector

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

REPORT NO  : 22DE0021-YW
REGULATION : Fcc Part15SubpartC 247(d)
DATE 1 200V/1122

Temp./Humi.  : 26deg.C/30%

P, LT

ENGINEER : Makoto Kosaka

Ch FREQ SA Cable ATTEN. Result Limit Margin
Reading Loss aw)
[GHZ] [dBuV] [dB] [dB] [dBm] [dBm] [dB]
Low (chl) 2.4130 88.4 0.5 10.0 -8.1 8.0 16.1
Mid (ch20) 2.4427 90.1 0.5 10.0 -6.4 8.0 14.4
High (ch40) 2.4630 85.4 0.5 10.0 -11.1 8.0 19.1

Sample Cdculation :

RESUL T=Reading (-107:Comverted to dBm) + CABLE LOSS + ATTEN.
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5dB/

START 2.412478GHz

MELCO/Model :WLI1-PCM-L11GP/FCC ID:FDI-09101727-0 MAKER
15.247(d)Power Density/Chl/+ ATT10dB/Page.A46 2.4130 GHz
REF 96 dBuV ATT 10 dB 88.40 dBuVv
|
|
STOP 2.413478GHz
RBW 3kHz VBW 10kHz SWP 500s



MELCO/Model :WLI-PCM-L11GP/FCC I1D:FDI-09101727-0 MAKER

15.247(d)Power Density/Ch7/+ ATT10dB/Page.A47 2.4427 GHz
REF 97 dBuV ATT 10 dB 90.13 dBuVv
5dB/
y
N
START 2.442486GHz STOP 2.443486GHz

RBW 3kHz VBW 10kHz SWP 500s



5dB/

MELCO/Model :WLI-PCM-L11GP/FCC
15.247(d)Power Density/Chl11/+ ATT10dB/Page.A48

REF 97 dBuV

ATT 10 dB

ID:FDI-09101727-0

MAKER
2.4630 GHz
85.38 dBuVv

|

o

v

[

START 2.462483GHz

RBW 3kHz

VBW 10kHz

STOP 2.463483GHz

SWP 500s




